eﬁwc%“’f“"/

o

———1
K,

i — L
]

LH h RH

PARTS NO.7201 981V 000 05/06/29



7201 230D

7201 245D

il

05/06/29

CT1iov



FIG

1 r—v 7 CASE

R MRES BB Bl & " R 5 i &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 7201 1001 001 |/r=Yu4 CASE 1 - NO.12588 3yvav=#)
1 7201 1001 002 |r=Yu4 CASE 1 D |NO.12589 - 3vyav i)
2 7201 1011 000 |7—A9I7% PLATE 1
3 7301 1004 000 | 'y%VA PACKING 1
4 K700 0606 014 |F& Lk BOLT 12 |M6x 14 2410
5 K710 0108 012 |Fik' Ik BOLT 1 M8 x12 - NO.12588 Zyvav S
5 K710 0108 012 |Fik' Vb BOLT 2 [M8x12 D |NO.12589 - 3vyavS#)
6 0833 0000 800 |Y—ILTyv+ WASHER 1 |sws - NO.12588 (ZyyavS#)
6 0833 0000 800 |¥—ILTyv+ WASHER 2 |sws D |NO.12589 - Gyvav &)
) NO.1L,NO.5NO.6 1%, & v hHZ L 0 FIHOHHMERH Y 97, (NO.12589 — #ilin BN
CT10V —1— 12/01/30




Q\\

SNkt
;@ ®,® ;E/E/m

e

NO. PART NO. PART NAME| Q'ty IDESCRIPTION| FROM  UP TO SERIAL NO. |REMARKS
1 | 7201 2001 000 SHAFT 1

2 | 7201 2002 010 A GEAR 1

3 | 0740 0002 000]|C RING 1 |S20

4 [ 0750 0063 020 BEARING 1 16302

5 | 0750 0060 040 BEARING 1 16004

6 | 7201 2003 010 CASE 1

7 | A544 0606 025 BOLT 3 |[M6>=25 2410
8 | K704 0606 025]|F BOLT 2 |[M6>=<25 2410
9 |0840 1020 307 SEAL 1 JUE20307

10 | 7201 2005 000 FLANGE 1

11 | K700 0106 014 {F BOLT 4 [M6><14

12 | 7201 2007 000 PLATE 1

13 | K700 0106 014 |F BOLT 4 |M6>=<14

14 | 7201 2201 001 SHAFT 1

15 | 7304 2003 001 GEAR 1

16 | 7201 2205 001 GEAR 1

17 [ 7301 2006 000 A SHIM 2

18 | 0750 0060 040 BEARING 2 |6004

19 | 7201 2002 010 A GEAR 1

20 | 7201 2209 000 A |COLLAR 1

21 0740 0002 000{C RING 1 |S20

22 | 7301 2009 000 A COVER 1

24 | K700 0606 014 |F BOLT 3 |M6x=14 2410

CT1iov 2 05/06/29



7201 230D

NO. PART NO. PART NAME | Q'ty | DESCRIPTION|FROM  UP TO SERIAL NOf REMARKS
1 7201 2303 000 SHAFT 1
2 |7301 2102 000 GEAR 1
3 |7201 2306 000 GEAR38 1
4 7201 2307 000 GEAR 1
5 |7201 2308 000 COLLAR 1
6 |0740 0002 500 RING 2 |S25
7 |0750 0060 040 BEARING 2 16004
8 [7301 2009 000 COVER 2
9 |K700 0606 014 BOLT 6 [M6><14(7T)

CT1iov

05/06/29



7201 245D

NO. PART NO. PART NAME|[ Q'ty IDESCRIPTION| FROM __ UP TO SERIAL NO. | REMARKS
1 7201 2401 001 SHAFT 1

2 17201 2306 000 GEAR38 1

3 | 7301 2102 000 GEAR 1 13T

4 17201 2408 000 GEAR22 1

5 17301 2104 000 GEAR30 1 [30T

6 17201 2414 000 COLLAR 1

7 17201 2415 000 COLLAR 1

8 10750 0060 040 BEARING 2 [6004

9 103500162 034 |PW WASHER 1 ]20><34><3.2

10 [ 7301 2009 000 COVER 1

11 [ K700 0606 014 |F BOLT 3 [M6><14 2410

12 | 7201 2413 000 COLLAR 1

CT1i0V 4 05/06/29



FIG 5

P—F %7 F THIRD SHAFT

R HMEES TR 2L (EE - B A5 #® iE &
NO. PART NO. PART NAME| Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7201 2501 000 |4 —FY+ 7k SHAFT 1
2 | 7201 2504 000 |H—F 4 7h% ' GEAR 1
3 | 7201 2506 000 |T'4A4YAE'—AC |COLLAR 1
4 | 0740 0003 000 |C'Jvy RING 1 |S30
5 | 0750 0062 050 |A' 7Yy BEARING 2 [6205
6 | 7201 2507 000 |¢%7hhn—B COVER 2
8 | K810 0608 016 |Fil )Lk BOLT 8 |M8x16 2410
CT10V —5— 11/05/10



NO. PART NO. PART NAME]| Q'ty [DESCRIPTION|FROM  UP TO SERIAL NO|REMARKS
1 [7205 2501 001 49 GEAR 1

2 7201 2602 002 CASE 1

3 7201 2603 002 CASE 1

4 [7201 2605 010 GEAR 2 |CF1B-0404

5 7201 2606 010 GEAR 2 |CF1B-0405

6 | 7201 2607 000 SHAFT 1 |CT10-0706

7 17201 2608 000 C SHIM 2 |CT10-0707

8 7201 2609 000 D SHIM 2 |CT10-0708

9 |K712 0610 025|F BOLT 6 |M10><25 2410
10 [0750 0060 090 BEARING 1 |6009

CT1iov 6 05/06/29



i

NO. PART NO. PART NAME| O'ty IDESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 [ 7201 2701 000 PIPE 1
2 | 7201 2702 000 SHAFT 1
3 [ 7201 2703 000 COLLAR 1
4 10750 0062 050 BEARING 1 [6205
5 [ 0840 1030 458 SEAL 1 [UE30458
6 [ 0750 0560 064 BEARING 1 |6006DDU
7 10741 0005 500|C RING 1 |H55
8 | K710 0608 025|F BOLT 6 |M8><25 2410
CTiov 7 05/06/29




aig

BT

NO. PART NO. PART NAME| Q'ty IDESCRIPTION| FROM __ UP TO SERIAL NO. | REMARKS
1 17201 2705 000 PIPE 1
2 17201 2706 000 SHAFT 1
3 (0840 1030 458 SEAL 1 JUE30458
4 10750 0560 064 BEARING 1 16006DDU
5 (0741 0005 500 RING 1 |H55
6 _|7201 2707 000 BOLT 2 _|M8><23 2410
7 172012707 100 BOLT 4 [M8><58 2410
8 [7201 2708 000 COLLAR 1
9 17201 2709 000 CLAW 1
10 ]7201 2711 001 SHIFTER 1
11 7201 2712 001 BRACKET 1
12 10830 0100 140 O-RING 1 |P-14
13 | A222 0106 016 SCREW 2 _|M6><16
14 17201 3301 000 LEVER 1
15 10550 0005 025 PIN spring 1 |p5x25
16 | 7201 3304 000 SPRING 1 ]#110
17 13518 3041 000 SPRING 1 |#176
CT1iov 05/06/29




NO. PART NO. PART NAME| Q'ty IDESCRIPTION| FROM __UP TO SERIAL NO. | REMARKS
1 [7201 3001 011 FORK 2
2 | 7305 3008 000 SPRING 2 _|#130
3 10800 0000 800 BALL 2 [5/16
4 17201 3003 000 SHAFT 2
5 17201 3058 000 PLATE 1 |#176
6 | 7301 3009 000 H PACKING 1
7 | K700 0606 014 |F BOLT 3 |M6><14 2410
8 17201 3101 000 A HEAD 1
9 17301 3102 000 F PACKING 1
10 [K710 0108 020|F BOLT 4 |M8><20
11 [0833 0000 800 WASHER 4 [SW8
12 {7201 3103 000 LEVER 1
13 [7301 3108 000 SHAFT 1
14 {0550 0006 022 PIN spring 1 [p6x<22
15 0840 1012 227 SEAL 2 |UE12227
16 (7410 1004 000 CAP 1 |psi/20

CT1iov 9 05/06/29



NO. PART NO. PART NAME| Q'ty [DESCRIPTION| FROM  UP TO SERIAL NO. | REMARKS
1 | 7201 4001 000 FLANGE 1
2 | K700 0606 014 |F BOLT 3 |M6>=<14 2410
3 | 0840 1020 307 SEAL 1 JUE20307
4 | 7201 4015 000 PLATE 1
5 | 7201 9904 000 ASSY PLATE ASSY| 1
6 | 7201 4016 000 PLATE 1
7 | 7201 4021 000 LEVER 1
8 | 0740 0001 600|C RING 1 |S16
9 | 7301 9901 000 SHOE SET 1
10 | K710 0608 016 |F BOLT 4 |MB8><16 2410
11 | 7201 4013 000 DRUM 1 [¢l110
12 | 0572 0005 028 KEY 1 |5>x<5>28
13 | K710 0608 016 |F BOLT 1 |M8>=16 2410
14 | 0350 0160 828 |PW WASHER 1 |8=<28><3.2
CTiov 10 05/06/29



